



Report No.: 177:004568

Date: MAY 1, 2007

Page: 3 of 3

CLIENT: VERSARE SOLUTIONS INCORPORATED

RESULTS:

TEST RESULTS:

The test results, calculated in accordance with ASTM E-84-05 for Flame Spread and Smoke Developed Values are as follows:

Test Specimen : BLACK CANVAS FABRIC FOR PARTITIONS
Flame Spread Index* : 0
Smoke Developed Value* : 5

*Rounded off to the nearest 5 units. Graphs of the Flame Spread, Smoke Developed and Time-Temperature are shown on the attached charts at the end of this report.

OBSERVATIONS:

Ignition occurred at 20-seconds. The following observations were also noted:

- Charring
- Flaking
- Flaking Embers

RATING:

The National Fire Protection Association Life Safety Code 101, Section 6-5.3, "Interior Wall and Ceiling Finish Classification", has a means of classifying materials with respect to Flame Spread and Smoke Developed when tested in accordance with NFPA 255, "Method of Test of Surface Burning Characteristics of Building Materials", (ASTM E-84).

The classifications are as follows:

Class A Interior Wall & Ceiling Finish:	Flame Spread -	0-25
	Smoke Developed -	0-450
Class B Interior Wall & Ceiling Finish:	Flame Spread -	26-75
	Smoke Developed -	0-450
Class C Interior Wall & Ceiling Finish:	Flame Spread -	76-200
	Smoke Developed -	0-450

Since the sample received a Flame Spread of 0 and a Smoke Developed Value of 5, it would meet the parameters for a Class A Interior Wall & Ceiling Finish Category.

End of Report